


ZOERITERR/CHh—FvbhEHE

RIERE- B AAR/CH—TY . AHBAZCIE ST IELLMAILL- B2 FETZ U TIRIT N S THFEICELT T

VWKRDIEE FRHICEDESTEVE T COFYME. T—ILRFYVEF Y X—H—THBDITED

ENHEET

R/C h—%ZRZICEULATIELILH D FEFIR

BFER (RBELT) b HI-EITT DR B FREFOFDIIEFN RELLEMRBULTT S

fdJ U)L\%’ﬁFﬁ'CIB"’ﬁEJ}_L'CUL\'C'F*L\ INETEERER
ZRIFADEFERICEIRTY .

@ HENDREICHTATESENO TEV F—FREBHE. T
EBERFENBOIBEIF. T P IF—HEABET
BEVEDETEL,

@ HENDRIICHABERELE TR 2HEDFNEDHE
ENBEIISHAII D HRF T

@ HAHII TR BLBIENMBEIEOET  R2DH
[CHTHEEARBICE L TEEFERALTTEWV. X, Ay
F—F A T7E=ERTIFLEBIREFEVETOT EFRL
TTREL.

@ BRICKIFLFRMEERALTULET HJEINI SN
ERBN\—VERITyIHHL BESHEINBEELLDSE
o THZEUEVNKSITERLTTEL,

@ TSRFAvIIN—VIEERYRT DR, CIRTLI-ER R
RS EED S DD TERELTTEL,

@ [EEREBWERENEBIX R D EF R L—XICEMET B KSIC
HHITTTEL,

@ ERPI—RERFENVCHRED TSV EERERD0E
TIEICO—ROEM I D ERBIRTT . X, BEChRIFHERIC
BREINTURVEYa—NMEEDBND, MHEEZE 5T
HEBHREWEENHDET,

@ HELIEONR. WEET DL REUNMETURDET
HRED D CRIBHRILFDBEDHDET .

@ BER.FRICATDENTEERESEL.BEDOBEVSAR
TIIoTTEL

W ETOEE N

@ IIEHR/CH—EHEADR. FHEAOKMZ#MZ RN E
—RHHDEFIVEBOET . IL—ILETFO TREIFGMO.
R/CH—RY—FvhTESETTE,

@ NEE. FEOADREICIED K SIFIH CIMERICES B
WTTFEL,

® R/CH—RERZFATZA.ASHONS I IV TREDSES
FRETDIENHBOTT  IRVEFIOEAISEES | HEDIEF
LUV EEYDBEVEFICESETTREL,

@ EEICR/CH—ZESETVDADDIESE. BRHELS
BOWKSIC, EiRMZ#ERLE ST REZEIH T T,
@ R/CH—(KEHRVNET . DB, KIcEDDHBIHFITE
583E.R/ICXAMMERNID . RFET DRBIRHBOET .

@ R/CH—DEBENERS . FPONIVE, 51 PisLFEEE TED
FIN\vFU—ZEFHEURBBIRTT O T, BRI CFZ
BNIEVWTTEL,

@ ETERODR/CH—RBEBHREICIEDIRDHOET BIRTY
DTHAEEZBNTHS XY TFIRAIEEZLTTEN

l ESESFIE N

AV HEEET DLIC. BDLICR/CH—EBEFT,
ZE—RIYRO—-S DR yFHOFFICIE> TS EERR
LTHS, E—5—EN\vFU—EEHLET .
RSO T YT FEMIEL. X v FEONICLET . GXEHD
BENTHOTVSBLBIRTY . BICEEDORVMAETHERL
TFEWL)

@ SHEHODZAvFEONICLET .

B ETRTFIEN

O RE—-RIVFO—5DRAvFZOFFICLEY .
® NyFU—DEGRZEHNLET .
® EEEDRAYFEOFFICL. 7 VT F = REHET .

® e

®

H /\vy>FU—0DEbEL B

(NyFU—IHBOHPECEIEFEALTTEL.)

NyFU—ZFTET DR ABRICRIPT LMDV RER
BACTITo TRV R ERFEFICOREBELEITTTEL,
NyFU—DFRERRIFTBRTERICHERRBLC TS F5EE
DEHELETBRAET D& REOBEIRENT DB
BOFET . \vFU—EEHS0EZMZ c5FEZRIELTT
1AM

ETEDN\yTU—FBVEREICEDE T ERERTE/N\Y
FU—ZEHDIHRICEDFTITOT, SEIEEBLTHSFE
LTTFEL,

FECEF Ny TFU—F—BROIZE—EICHERTFIC, BFE
THENFAOEYFEICHETTTEL,

H E—5—0bikL B

(E—9—ICHROHABICEIEEALTTE.)

7.2VDON\yFU—CTE—F—DNSELZTHLERBIRTI . E
— 5 —REERIEUBRIRTHIFEEEISNETODT. ©
LE—9—DIV—01 V%3 BkE. E—5—ZLoDDERE
U3~5VEEETHSEILLTTEL.
E—I—RBEHNEA YT TV ADYUETT . HLTDERE
—RHHIELIEoTeD EfTHRANMESIEDE T . BHERIICIY
—ZVIUED. I SUDRO CERSRIRT DEDAYTFY
RZEULTTREL,

E—5—OERECEeF PHZEBRLTTFEV F PR
BTHENEE—Y—DHUEEZ T CHRIBHREVWEITTEL,
fthDR/CANERYS RAEICHFEDET .
ETROE—Y—BHFRECBVERELEDE T ERETID
EE—Y—ZBHDIECBEDEIT DT, SEHHEZELTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

Il ASSEMBLY PRECAUTIONS H

@ Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

@ Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

@ You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

@ Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.

@ Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any
flying parts.

@ Try to assemble any rotating parts or
drivetrain parts as smooth as possible.

@ Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@ Unnecessary modifications may be unsafe
and hinder performance.

@ Always paint in a well ventilated area away
from flames.

Il PRECAUTIONS BEFORE RUNNING W

@ Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@® Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@ R/C cars are controlled using a radio frequency. In a
worst-case scenario, radio interferences may cause
loss of control.

@ |If others near you are running R/C cars, confirm that
they are not running on the same frequency.

@® R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@® Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Il BEGINNING ARUN H

@® Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

BATTERY USAGE &

(Carefully read the instruction included with the batteries)

When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.
When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

MOTOR USAGE B

(Carefully read the instructions included with the motor.)

Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.
Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL C(CAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

EATDIEHICHIEHENKHIES HD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvox)L7OR (1 Y—ik, 1 PU7EHR)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
FTA7.2V)\vFU—) w2 (Li-Po/\wFU— a—K~bHA4 X))
7.2V BATTERY PACK (Li-Po Shorty Size)
FETH/I\vTFU—F5ESS
BATTERY CHARGER

EITHE—Y— EZF+v A VERAIL
MOTOR PINION GEAR TIRE & WHEEL
MT A ZRANS—

BODY SPRAY PAINT

HHH I CTDERICHIEAEISTE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

—— ([ =] __
>/
AYIZRSA J\— (2. 1.5mm) D)
HEX WRENCH =
YOKOMOUL—22FW—)b 1.5mm NI ZARSA)\— ¥627 SCISSORS

YT-15RTRA Lwk / YT-15RTBA 735vo
YOKOMOL—22JY—)L 2.0mm Ny I ZARS A )\— ¥627
YT-20RTRA Lwk / YT-20RTBA J5vo

FwhRSA)\—(7.0mm, 5.5mm)

NUT DRIVER
YOKOMOL—y>4Y—)b 5.5mFvhRSA1/\— ¥748
YT-55RTRA LwR / YT-55RTBA JS5v&
YOKOMOL—¥v4Y—)b 7.0 vhRSA J\— ¥748
YT-70RTRA LwR / YT-70RTBA JS5v&

g —

SIFNIF
NEEDLE NOSE PLIERS

=

—w)\—
SIDE CUTTER

YT—CS1A J\t= 160mm ¥1485
YT—CS2A Hifg/\U= ¥1485

MT4—U—~<—
BODY REAMER
YOKOMOL—Y 29—l 15 4U—<— ¥1980
YT-BRRA Lwk / YT-BRBA J5vo

—&_ |

B S A
QUICK DRYING GLUE
CS—SGEXA BiRs#E#| ¥924

[ T\

vy —
HOBBY KNIFE

FyNCAODTWAIE
TOOLS (INCLUDED)

T o)

— =2\ I )L UF
TFLIF TURNBUCKLE
NUT WRENCH WRENCH

gﬂ

FNAL>F(1.5m / 2.0mm / 2.5mm)
ALLEN WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SiBAEDIEE(CHE> CTHERICHE S EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



LAY I v I—ORNT . @SB~ —ITERTHERZE. EXDHOFISICA>TVET,
Main Chassis Assembly There is a bag that contains only screws used on each page of the instruction manual.

ZC-BH38 ZC-BH325 .
@ oS 5y [ M3x25 Koy K
BHS Screw ﬁ BHS Screw

[zoy\"—v‘mﬁma‘%/\"—‘y]

. ZC-S37
Parts used on this page +1 M3 .j‘yyv_@é
_é)_ o5 \Washer . s4-118P2
: oy N\wFU—TJ—hk
) &) - Battery plate
Ig‘yj:- U—2 hwl\"—d)@?l;{ifﬁ@“% J, S4-0028P2
Ny FU—[CEDETHREUL SV, A Ny FU—RZ K~ S
Select the direction of the battery S4-0028P2 m Battery post S
stopper according to the battery used. | /\vFU—X hw/{— |
Battery stopper 8 S4-002SP2
RARZAR—H—

Post spacer

S4-002s2
XAV vY— X1
Main Chassis

pu— S4-002sP2

FPUTFFIDU b
K #1 ONE Antenna mount B zc-N3L
M3 FqOVFv bk
Bag #1 Contents Nylon Nut

Y/ /i I —

S4-0028P2

& o Y4 RTIL—HKR S4-002sP2
" LJL j Side plate R YA RIL—HL
S4-002SP2 Side plate L

PB4 RIVU—KLERE 1
Side plate L & R 1Ea

<l

S4-002SP2
PITFIOV B X1
Antenna mount

S4-002SP2
NyFU—RKZX S X1
Battery post S

S4-0028P2 S4-002S2
Ny FU—RZX ML X1 ALV v Y—
Battery post L Main chassis

S4-002sP2
RRARZAR—H— X2
Post spacer

S4-0025P2
Ny FU—=ZX bw){— X1

Battery stopper I\ZA%EBS 5133“— EX
=
©) FHS Screw
o ’,/ S4-118P2
7 RyFU=TJL—h X1
— Battery plate @
S54-002SP2
Ny FU—KRZ kL

J| Battery post L

Washer
AT ) S4-002SP2
‘) KR RANR—H—
Z__ Z Post spacer
ZC-N3L

M3 FaOVF v bk X1
Nylon Nut

N
¢
w©
I
&)
®

M3x8 T AW R X1
BHS Screw

Ng
Q
X
[
™

M3x8 >+ v w7 X9
FHS Screw

I

ZC-F315
M3x15 BSERX X1
FH Screw

ZC-BH325 %/ICSE?E] %5 EX
M3x25 RFUAY R X1

FHS Screw
BHS Screw

Allen Key (2.0mm )

Ry ALV F (7.0mm)
Nut Driver ( 7.0mm )

é

®



2. YRAIDU b Vv Y—TL—ROBYZIF

Suspension Mount, Chassis Brace Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

S4-300RF1

(o~ UPHRAROV L /W
ear Suspension Mount - F/TW

] HAECER
=1 Note position

S4-300RS
UPHYII IV RAR—H—
Rear Suspension

Mount Spacer

S4-003
YvY—JU—RR
S4-300FR Chassis Brace R
JO0YMYRAYIV KR
Front Suspension

Mount - R

R[#1 ORE
Bag #1 Contents

S4-003
v I—TJU—RF X1
Chassis Brace F

!
S4-003
YvY—TJU—ZR X1
Chassis Brace R

S4-003FC
FYvy—JU—ZTL—h X1
F Chassis Brace Plate

o
E@ 5
o

S4-003RC2
RYyvy—JUL—ZTL—h X1
R Chassis Brace Plate

o]

O—— ()

|

S4-300FR
JOYHRYRAIYOU KR X1
Front Suspension Mount - R

1o ol I
Oc—— 0J

S4-300RF1

UPHYRARYIV S -F/TW X1
Rear Suspension Mount - F/TW

S4-300RS
UPHYII IV RAXR—H— X2
Rear Suspension Mount Spacer

b

E

H

L=

ZC-F38
M3x8 H>++w 7 X10
FHS Screw

[

ZC-F310
M3x10 B35Fvv T X2
FHS Screw

¥

ZC-BH38
M3x8 & UA\w R X9
BHS Screw

S4-003
Yvy—JU—RF
Chassis Brace F

ZC-F310
M3x10 BS5Fvv 7
FHS Screw

M3x8 BSFvv T
FHS Screw

ZC-F38
M3x8 US5F v v
FHS Screw

i

£354-003RC2

RYyvy—JL—2TL—hk
R Chassis Brace Plate

ZC-BH38
M3x8 &AW R
BHS Screw

G

ZC-BH38
M3x8 RF A R
BHS Screw

S4-003FC .
FYvy—JUL—ZT—h
F Chassis Brace Plate

AELYF (2.0mm)
Allen Key ( 2.0mm )



3. 7YIN=T—=LIYIV b NILINY R, E=5—I DV bOETIF
Upper Arm Mount, Bulkhead, Motor Mount Installation

OFRONTO® ZC-BH312
< M3x12 R IAw R

S4-002FR
F LI~y KR
Front Bulkhead R

S4-002FL
FILOANY RL
Front Bulkhead L

S4-302H2
NILIANYy RAR—H—
Bulkhead Spacer

XEETER
Note position

R #2 DB zc-Fsgsj oy g
M3x8 B+ v v
Bag #2 Contents FHIS Sorew
ZC-BH312
M3x12 Ry VAW R
OREAR® ﬁ BHS Screw %ﬁ%off.jy " 54-304CM2
S4-002FL S4-002FR LYy
FIOLZAYRL X1 FJULIAwWEKR X1 Motor Mount Center Mount
Front Bulkhead L Front Bulkhead R
S4-002RL
RIULIAY KL

JRIULE~AY KR
Rear Bulkhead

S4-002RL S4-002RR
R/ULIAY RL X1 R/INLIAYRR X1
Rear Bulkhead L Rear Bulkhead R
S4-302H2
S4-304-2 < .
F—H—TIVR X1 JLI Ny RAR—Y—

Motor Mount Bulkhead Spacer

ETITER
Note position

S4-304CM2
it
Center Mount

——

S4-302H2
JNLI Ny RAR—Y— X4

Bulkhead Spacer N é
(=)
ZC-F38 g

M3x8 >+ vv
FHS Screw
ZC-F38

M3x8 B35+ vy T

FHS Screw
ZC-BH312 @
M3x12 R VA K X4
BHS Screw @ ABLYF (2.0mm)

EL:

ZC-F38
M3x8 S5+ vwvF X12
FHS Screw

|

Allen Key ( 2.0mm )



4. FVTFTDEHMIIT
Gear Diff Assembly

CDNR—IJTHERTD/I\—Y
Parts used on this page

UV FA)L #5,000(5—AH) X1
Silicon oil ( Dirt)

2UIVFA)L#10,000 X1
(H—Ry b/ ATZ2R)
Silicon oil ( Carpet/Astroturf )

[ #3 DB
Bag #3 Contents

S4-503GHC
FTIT—RF v T X2
Diff Case Cap

S4-503R16
U IFv X2
Ring Gear

S4-503GH
FIU—R X2
Diff Case

5

S4-500GM
JOREY X2
Crosspin

S4-503DC
RSATHyT X4
Drive Cup

B2-503GM B2-503GM
F¥- K X4 F-)hx8
Gear-Large Gear-Small

(1:1)
Ol

95 0UVT X4
®5 O Ring

©o

S4-500GM S4-500GM
@5 VLK X4 p5 VLN X4
®5 Sim-Large 5 Sim-Small

ZC-F28TPH
M2x8 55 v EVIER X8
FH Tapping Screw

ZC-BH28TP
M2x8 ¥ vEVIER X8
BH Tapping Screw

ZC-F28TPH
M2x8 S5 wEVITER
ﬁ FH Tapping Screw

—

—
9‘% 54-503R16

UIFv

£ Ring Gear

E a

@ Q S4-503GH
= TFIT—R
Diff Case

>

B§lE. E>D5tinm
ZRSATHY TORICEE.
RS4ThHy T=EH><DbEL
EHSLNFT,

When installing the pin,
position the pin onto the
groove, and slowly turn the
outdrive while pushing the
pin into the hole.

¢33\ X8
¢ 3 Sim

CDON—YIFERLEEA,
This parts are not used.
S4-500GM ")
%,
\;5

" B2-503GM
F

Gear-Small

S4-500GM
¢5 Sim-Large
S4-500GM
¢50UVT (<
®»5 0 Ring

T S4-503GHC
P ) TIT—AFvvT
@ @ Diff Case Cap
=]

| $4-500GM
S o560 i}

I @5 Sim-Small

S4-503DC
RSATHhy T
Drive Cup

%Iiin

~

o

Jyavx4AIb

Silicon Oil

#5,000 ( ¥— ~@Dirt)

#10,000 (A—Xvy ~/ AIZ
{Carpet/Astro turf)

B2-503GM
Y FK
\ Gear-Large
%

S4-500GM
ISSNPN
@ ¢5 Sim-Large
J> S4-500GM

¢50UVT
¢5 O Ring

S4-500GM
@ID 05 VL
I ®»5 Sim-Small

S4-503DC
RSAThv T
Drive Cup

ZC-BH28TP
M2x8 FwEVITER
S;}-SOOGM ﬁ BH Tapping Screw

(O IBROEO )=
[CHECRDIAHE T,
Tighten equally in the
order of ®—® then
@—@.

B2-501GG

HRTw b

Gasket

ARy MO UVIICE
TSvo I REZEMT B
EV—IUENELELET,
Coating the gasket with
black grease will help
provide a better seal.
KR AT L

CS-SLG

Y—JLTU 2@860

®77EF2ty MEDFT . @
Assemble 2 diffs.

Allen Key ( 1.5mm)



5. YRy I ZADHEHIIT

Gear Box Assembly

R #4 ODRE
Bag #4 Contents

S4-302
0V PRy IZXASB & 1
Front Gear Box A & B 1Ea

S4-302R
UPFPRyIZ A X1
Rear Gear Box A

S4-302H2
N P TH—F2 X2
Height Adapter F2

S4-503D16
RS4TH+ 16T X2
Drive Gear

ZC-S508

¢5mm L X4

®5X0.1 YLk X2
Shim

Z(C-SS43LF
M4x3 v hXHYUa1— X2
Set Screw

-H X2
Rear Bearing Collar - Blue

o) || ©
BB-135- BB-105-2
BX13ARFPUVT x2 BIORFPUVT X2

Bearing Bearing
‘ :| ZC-S100S
BB-1510 @ 10mm ¥ L X5

10x15 X7 UV X2 ¢10%x0.1 YL X2
Bearing Shim

@FRONTO®

S4-302F
70V PRy IR
Front Gear Box A

BB-105-2
5x10 X7 UG

Bearing
>
2 23
ey

B2-010BC

ZC-SSOS‘ Y RX7UVIhS—-F
<D5><O.Slhi‘:qL\ Rear Bearing Collar - Blue
ZC-SS43LF
26.5508 g M4ax3 v hXIUa1—
B S 1 X2 / Set Screw
shim BB.1352 FSE -
@ Bx13 RPUY g Flat o
/{3 Bearing atside |
5t 0.5mm
Total 0.5 mm s4-010CD
TSRS A4THhyT
Center Drive Cup
S4-503D16
RS54 JFv 16T
Drive Gear
BB-1510
10x15 ’\7 Ip%7)
Bearing iy 2C-51008
C)\ ®10mY L X3
ZC-S100S 0
®10X0.1 Y n
Shim
5t 0.7 mm
Total 0.7 mm
ZC-S100Ss
& d10mm L X2
, \Shim ZC-S1008
@ ®10X0.1 TV n
Shim
X A
Q £ 0.5m 2 BB-1510
Total 0.5 mm 10x15 X7 UG
Bearing
S4-302H2

I "FPITH—F2
Height Adapter F2

XEETER
Note position

ZC-BH38 e — . )
M3x8 Ry A R YT VIN=YELTTHERTEL,
BHS Screw S4.3029F T o o | Use these parts for adjusting setup.
70 PRy I 2B Height Adapter F2 70 F
Front Gear Box B
.REAR. L +1mm +2mm )
Uy FviRy 2Bk, FrOEsaE
HEDVBEIFP5X0.1mm ¥ LAZRL)
TTERALREEL,
In the case the gear mesh at the 3‘&3&5_’? YHZA BB-105-2
assembled rear gear box is tough, Y 5x10 RPUVT
; Rear Gear Box A
please take out the 0.1mm shim to Bearing
reduce resistance. P
Ba))

N

ZC-S508
®5X0.1 VI
Shim

B2-010BC
UV RPUVITHS—-F
Rear Bearing Collar - Blue

ZC-SS43LF
ZC-S508 M4ax3 v bXIUa1—
/ Set Screw
BB-135-2 S
Q@ 5x13 RPUY g o OB
- Bearing |
£ 0.5mm
Total 0.5 mm
S4-010CD
TVI—RSA4THyT
i‘;aogg_]\,,al 6T Center Drive Cup
Drive Gear

Allen Key ( 2.0mm )



6. ¥Ry I ZADEHIIT

Gear Box Assembly

R #4 DRE
Bag #4 Contents

S4-302H2
N1 ~FPHTH—R0O X2
Height Adapter RO

S4-302R
UvFPRyIZXB X1
Rear Gear Box B

(1:1)
i

ZC-C268

M2.6x8 FvwvTIZXIU1— X2
SHC Screw

l — |:| ZC-S100S
BB-1510 @®10mm VL X5

10x15 RXFPUVT X2 ¢10%x0.1 YL X2
Bearing Shim

S4-302R
UvFviRy 2B

e
@0/

ZC-C268

M2.6x8 ¥+ v TIRIU1—
Cap Screw

BB-1510

1015 RPUVY
Bearing SL ZC-S100S
X
ZC-S100S
®10X0.1 ¥ 1x
Shim
£t 0.7 mm
Total 0.7 mm
[ SNy ZC-S100S
-\ 3 @10m< Ly X2
CZAN [\ \shim ZC-S100S
#10x0.1 Y1
S4-302H2 @ & shim
I\A NP5 T5—RO Q O
Height Adapter RO =t 0.5m >N BB-1510
Total 0.5 mm 10x15 RFP UG
RO A Bearing
XEET(TER
Note position

S4-302H2
N1 NP5 T5—R0O
Height Adapter RO

TyTF 4 VTIN—YEUTTERTEL,
Use these parts for adjusting setup.

7.0V bRy I X0

Front Gear Box Installation

R #4 ORBE
Bag #4 Contents

COR—ITERTD/I\—Y
Parts used on this page

70V PRy IR C X1
Front Gear Box C

N
58
N

S4-002BC
NI~y RFvvT X2
Bulkhead Cap

¥

ZC-F36
M3x6 U3+ vwv T X2
FHS Screw

T

ZC-BH38
M3x8 IR& Ay R X4
BHS Screw

i

ZC-BH310
M3x10 RNy R X2
BHS Screw

S4-302F
70V hFPRyIZC
Front Gear Box C

ZC-BH310
M3x10 Ry Ay R
BHS Screw

ZC-BH310

N < M3x10 REUAY R
/’3 BHS Screw
ZC-BH38
M3x8 & A\ R
BHS Screw

M3x6 U>+vv 7
FHS Screw

S4-002BC
JAVIVZ2ZaN0 o 2
Bulkhead Cap

@ AELYF (2.0mm)
Allen Key (2.0mm )




8. UV Fv iRy I ADHfHF

Rear Gear Box Installation

R #4 ORB
Bag #4 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

)
5

N

N

M3x8 RFUAw K X4
BHS Screw

i

ZC-BH310
M3x10 RZUAY R X2
BHS Screw

ZC-BH310
M3x10 Ry Ay R
BHS Screw

)
ZC-BH310
W M3x10 R VAw R
BHS Screw

& /
ZC-BH38 / $4-002BC

% : Lo~y REvy T
M3x8 & AW R
BHS Screw Bulkhead Cap

Allen Key ( 2.0mm )

9. AV wI\—DEHIIT
Slipper Assmebly

CDOR—=ITERTD/I\—Y
Parts used on this page

R #5 ORBE
Bag #5 Contents

a S4-303MS2
I‘=-a AALYYP TR X1
i Main Shaft

S4-303AJ2
AYyN—=2ATYUVT X1
Slipper Spring

S4-303AJ2
@qﬂ AUw)I\—Fwhk X1

Slipper Nut
S4-303DCB

RSATHY T (RFPUVIAEI) X1
Drive Cup (Bearing)

O)

Z2-SG80SD B2-670C

Z2)\—F+ 80T X1 RUw/{—)Ly R X3
Spur Gear Slipper Pad
S4-303P2 S4-303P1

AUy I\—=TL—hk X1 F4RIT—hk X1
Slipper Plate Disk Plate

S4-3030P
AYyN=795—Tb—h X1
Slipper Outer Plate

—D
$4-303DCB

RS1TJEY X1
Drive Pin

bhEEEabED
Key onto the

slipper outer plate. Q \
A\—F+1 80T
IbhEEabED Spur Gear
Key onto the /
main drive shaft.
S4-303P1
/ F4 RO T—hK
Disk Plate
B2-670C

AUy )=\ R
/ Slipper Pad
4- P
B S4-3030

AUy N=Fo5—TL—hk

P Slipper Outer Plate
S4-303AJ2
AUy I\—=2TUVT
Slipper Spring
S4-303AJ2 g
ZAUw\—Fwv b S4-303DCB
S4-303MS2 Slipper Nut RSATHY T (RFPUVIH)
ALV v T b Drive Cup (Bearing)
Main Shaft

® C\@

$4-303P2 | S
20—+ D 54-308DCB
Slipper Plate N =g

Drive Pin
B2-670C
PO RIACIACAN

Slipper Pad




10. AU w\—DEHIIT
Slipper Assmebly

_ Z(C-SS325L
OEs — M3x2.5 £y hZoU1—@
(R¥OvImMI#)
Set Screw ( Thread Lock )

% #5 DB
Bag #5 Contents

g 3 )7 °__\

COR—ITRAI DI\ —Y EEAFTORY v/ (— B CORERIC

Parts used on this page DEHICEZERENBERICHEDET,
Adjust the slipper so that when the

@ car accelerates from a dead stop,
there is a small amount of slip.

m

ZC-SS325L

M3x2.5 Ev hRIU1— (X¥OvIMIHE) X1
Set Screw ( Thread Lock ) g R
10x15 XFPUV T

< Bearing
Z2UwI\—Fvy hEEET DY RAIU1—F, AU v/ (—
Vv D 3 EHBDESEERD TRDAHETT .
MRIBBICIEMDIAFTEVKL D TEETE L.

— The set screw used to secure the slipper nut is

BB-1510 tightened onto the flat area of the slipper shaft.
10x15 X7 YUY X2 *%Do not tighten onto the threaded area.
Bearing

11. AUy )\—, €5 —TL— bOR{FIF

Slipper, Center Plate Installation

S4-010B98
Y5 —R—>2-98mm
Center Bone-98mm

S4-010B65
Y5 —R—>-65mm

Center Bone-65mm
(=]
o
=)
p— s
£ #5 DR 5
Bag #5 Contents Eﬁj
" o ()
CDOR—IJTERTB/I\—Y
Parts used on this page o
O] 1 I
© @ g 3
S4-010B65
Y& —ik—>-65mm X1 o
Center Bone-65mm o ZC-BH38

M3x8 Ry R

@ \@ ! , BHS Screw
) ] ﬁ I

S4-010B98 Og 1

Y& —ik—>-98mm X1
Center Bone-98mm % @
>
o o

S4-304CP2

CS-BG TUH—<IIOVKTLU—k
ITJSvoTUR (8B) 2#2MULET, Center Mount Plate
O [¢) Apply a black grease.

S4-304CP2
'Y<V RTL—hk X1
Center Mount Plate

NALVF (2.0mm)
Allen Key ( 2.0mm )

ZC-BH38
M3x8 Ko Ay K x4 AALYF (1.5mm)
BHS Screw @ Allen Key ( 1.5mm )



12.XIVIS5 V0 DS

Bell Crank Installation

R #6 DNBE
Bag #6 Contents

§o of}

S4-201C0L2
Ty —-UVT X1
Center Link

©)

%o
©

S4-200P2
NIWISVITP—LTU—h X1
Bellcrank Arm Plate

S$4-200
NIVISVTLER X & 1

Bellcrank L&R 1Ea

S4-201P
NIVISVIRZA S X2
Bellcrank Post

S4-200B2
NWoISVITU—R X1
Bellcrank Brace

S4-001TW
0V MRF4IDU K X1
Front Body Mount

B

ZC-S310
@3x0.1Tmm VY Lh X2

ZC-S330
@®3x0.3mm VL X4

©)

\\ [ ]| BB-63F-2
3X6 TS VINT UV X4
Frange Bearing

) BB-105-2
J Bx10 RPUVY x4
Bearing

(@ mm)

Z2-206-8
Ow RIYVRAR=)L8m X1
Ball Stud 8 mm

CF—

Z2-206-10
Ov BRIV RKR—=)L 10mm X2
Ball Stud 10 mm

ZC-S50
@5mm U L-FE X2
Shim-Black

ZC-A3620B

2mm Aluminum Spacer -Black
@ 3 ZC-N3P
N Nut

M3x8 S+ vwv T X3
[I BHS Screw

@[I ZC-A3610B
2mm 7V ZAR—H— - B X1
ZC-A3630B
M3 7w bk X3
|[ ZC-F38
FHS Screw
:l ZC-BH312

1mm PV ZAR—Y— - B X2
3mm ZIVEZAR—H— B X2
ZC-BH38
M3x12 IRF Ay R X2

Tmm Aluminum Spacer -Black
@ I:I 3mm Aluminum Spacer -Black
M3x8 K& Ay R X5
BHS Screw

@

sa-201cL2
| DRI

P Center Link ZC-N3P

O M3 3y

" $4-200
SIEPZI

&

ZC-A3610B
& Imm 7 LEaR—4—- 2
Tmm Aluminum Spacer - Black

& zc-ass308
3mMm7IEAR—Y— - B
3mm Aluminum Spacer - Black

|
g22-206-1 2

Ov RIV RKR—=)U 12 mn
Ball Stud 12 mm

v

ac—=-(E—

ZC-BH312

C——=o0

ZC-S310
®3x0.TmmY L | @ I BB-63F-2 )
Sim 3x6 TS VINTPUIY
Frange Bearing
@
| ©
@ ZC-S330
»3x0.3mm ¥ Ln
Sim
BB-63F-2 |

3x6 ISVIRFUVT
Frange Bearing

ZC-S330 |

@ 3x0.3mm *‘JL\©
Sim . g
Xrﬁ‘:&IL—IEEE\
Note position
$4-200
NS R
Bellcrank R

ZC-F38
M3x8 U5+ v J g

FHS Screw

®

Z2-206-8
Ov BRI RKR—)L 8 m @

%Ball Stud 8 mm
&

ZC-A3620B
2mm 7V AR—Y— - 2
2mm Aluminum Spacer - Black

—5 <) 84-200P2 ¢
NIWISVI7—LTU—b lo)
=) | Bellcrank Arm Plate
©)
[ P
! HEATITER
,\ZA% ';l_sjp K Note position
Nut

ZC-BH38

M3x8 &AW R @
BHS Screw

M3x12 Ry Ay R
BHS Screw

S4-001W
JOYVERF4IOU -
Front Body Mount
o
S4-200B2

Y NISVOTU—R
Bellcrank Brace

L

g ZC-F38
M3x8 S5+ vv
FHS Screw

ZC-BH38 V
M3x8 K& A R @
BHS Screw

| ZC-S50
@ o5mm Y L-E
| Shim-Black

BB-105-2
5x10 K7UY
),

Bearing

BB-105-2
5x10 X7 UVT

Bearing

S4-201P
NIVISVORA
Bellcrank Post

NELVF (2.0mm)
Allen Key (2.0mm)




13. 70V b av oy 0—0EUTIF

Front Shock Tower Installation

R 47 ORE
Bag #7 Contents
CDOR—=ITHERTD/I\—Y
Parts used on this page
@

o

o
<,
J

S4-017-1P
JOYhbhyaviy9— X1
o) Front Shock Tower

o)

o

2

S4-018S
23y oI T—AR—H— X2
Shock Tower Spacer

Q

B

ZC-837
Ty vy— X2
Washer

ZC-N3P
@ M3 Fv b X4
Z O Nut

F

©

©

S4-206C1

ZF7ty bAS— (1mm) X2
Offset Collar (1 mm)
Z2-206-8

Oy RIYV RAR—=)L8m X2
Ball Stud 8 mm

ZC-BH312

M3x12 RF Ay R X4
BHS Screw

ZC-BH322
M3x22 KT Uy R X2
BHS Screw

i

é

S4-017-1P
JOYhy3vosyo—

=

ZC-BH322
M3x22 Ry Ay R
BHS Screw

Front Shock Tower /-) f
/ % /(g 26537
@ Q Ty p—
ZC-N3P \,DQD\ 2 (p Washer
M3P 3w k %
Pt Pe &) 72-206-8

ZC-N3P
M3P v b
PNut

<l

Oy RTY RR—)L8m
/ Ball Stud 8 mn
™ S4-018S
Y3y T—AN—Y—

Shock Tower Spacer
S4-206C1

7€'y bHS5—(1mm)
Offset Collar (1 mm)

ZC-BH312
M3x12 IRZ Iy K
BHS Screw

14.U¥ Y3 v o750 —0HIHIF

Rear Shock Tower Installation

R #7 DRBE
Bag #7 Contents

CDOR—IJTERTD/I\—Y
Parts used on this page

S4-018-1P
Uvravisy7— X1
o) Rear Shock Tower
]\ S4-001W
) NIV ROy v— X2
 WMount Washer
S4-001W

) DAV T ANR—Y— X1
4 Wing Spacer

> S4-001W
DAVIIIY B X1
Wing Mount

S4-001W
UPIRTF4IOU bk X1
Rear Body Mount

S4-018S
23y IFIT—ANR—Y— X2
Shock Tower Spacer

ZC-837
Jyyvy— X2
Washer

@B ©

-~ ZC-N3P
@ M3 Fv k X4
-~ Nut
S4-206C1
F7€v hAS— (1mm) X2
Offset Collar (1 mm)
Z2-206-8
ODﬂ:[] Ov RTY RKR—IL 8m X2
Ball Stud 8 mm
ZC-F310
IDIm]mm] M3x10 B5%+ v 7 x2
FHS Screw
ZC-BH312
Gmnmmmm M3x12 H&>Aw K X7
BHS Screw
ZC-BH322
M3x22 RF Iy R X2
BHS Screw

é

ZC-BH322
M3x22 Ry Ay R
BHS Screw

=

/\//
4-001‘vv
3 YA YITIY K

S4-018-1P
Uvoavosyo—
Rear Shock Tower

Wing Mount

Z2-206-8

ZC-BH312
M3x12 Ry Ay R
BHS Screw

S4-001W
UPRT4<OU b~
Rear Body Mount

S4-001W

RCPAN A
Mount Washer

S4-001W

DA VG AR=Y -

Wing Spacer

ZC-BH312
M3x12 Ry R
BHS Screw

e

Ov BRIV RKR—)L 8 m
Ball Stud 8 mm

Q
/(884—20601
7€'y bAS5—(1mm)
Offset Collar (1 mm)

ZC-N3P
M3 Fwv

Nut

L] ZC-F310
@M3X10 YSF vy
@ . FHS Screw

&>
3]

Ay IIT—AR—Y— =
Shock Tower Spacer

NAELVF (2.0mm)
Allen Key (2.0mm )




15. 707 M\TF+ U7 DHEHIIT

Front Hub Carrier Assembly

R’ #8 DB
Bag #8 Contents
$4-01077

AZN—=BIVRSATY+T b - 70OV K X2
Universal Driveshaft - Front

Z4-415A
AF7UYITU—h x2
Steering plate
[\ B4-011R
OH Urimtibng x2
[5 Rear Wheel Hub

Z4-4158
A2F7U97OvILERE 1
Steering Block L & R TEa

S4-413-8
0V M\TF+U7 LERF 1
Front Hub Carrier L & R 1Ea

S4-008F2
70> bO7YR7—4L X2
Front Lower Suspension Arm

(1:1)

BM-415C
@ INTF P UTPAR—Y— - B X2
Hub Carrier Spacer - Black

ZC-A3620B
@I:I 2mm 7V AR—H— - B X2
2mm Aluminum Spacer - Black

N\ [] BM-O10BC/ZC-A5710BA
7OV RXPUVTHS— X2
Front Bearing Collar

22-206-6
O[ﬂ:[] Ow RIY Rik—JL 6 m X2
Ball Stud 6 mm
Z2-206-8
O[[ﬂ:[] Ov RIY RK—)L8m x2
Ball Stud 8 mm

Il ]
B2-009AR
FPOI—YAT—LEY X2
Outer Suspension Arm Pin

|

BM-414WA
FIWERFVIEY X4
Aluminum King Pin

(fw

ZC-BH24
M2x4 IRFIN\Y R X4
BH Screw

(oo

ZC-C25N
Max5 FvyTAIUa1— X2
SH Screw

(o

ZC-BH38
M3x8 & Uy R x4
BHS Screw

Qi

ZC-BH312
M3x12 IR Uy R X4
BHS Screw

Ol ©r

BB-105-2 ZC-N4FLT
5X10RX7UVY x4 MATI=Fv h-FE X2
Bearing Aluminum Nut-Thin

—
SP-011H
RAIVINTEY X2
Wheel Hub Pin

72-206-6
Ov KT Kfi—JL 6mm @
%Ball Stud Bmm
ZC-BH38
M3x8 Ry AW K @
BHS Screw

S4-01077
AZN—BILRSATYvT b - JOV K
Universal Driveshaft - Front

Z4-415A
AFTPUVITU—h
ZC-N3P )
M3 Fw Steering Plate
Nut

BB-105-2 >N
X7~ \
5X‘Oé\’ vrg BM-010BC/ZC-A5710BA
earing JOY K~ RPUVEHS—
Front Bearing Collar
Z4-415S @\

AFFYUvIIOvIL
Steering Block L

BB-105-2
KEEISEE Sx10 X7V YT
Note position Bearing ZC-C25N
M2x5 FvvTAIU1—
% é_ SH Screw

i

R
(@) o

(©] (©]

Z2-206-8 Q
Ow RIY RR—)L 8mm @
Ball Stud 8mm SP-011H
% RAIWINTEY
ZC-A3620B

Wheel Hub Pin g
— ZC-BH312
emm ZLSAN-9— - & | M3x12 K& vy K
2mm Aluminum Spacer - Black @ ﬁ BHS Screw

B4-011R
UiRkA)LINT
Rear Wheel Hub

XEAEITER
Note position

®
BM-414WA

TIVERFIITEY
Q/Aluminum King Pin

S4-413-8
70V M\TFvU7 L
Front Hub Carrier L

BM-414WA <5
FILZRFVITEY %
Aluminum King Pin

ZC-N4FLT
M4 7IV=F v &8
Aluminum Nut-Thin

ZC-BH312
M3x12 RF Ay R
BHS Screw

S4-008F2
702 ~O7YRT7—14
Front Lower Suspension Arm

{
\’
& BM-415C
e NITFPUPAR—H— - B
Hub Carrier Spacer - Black
ZC-BH24 B2-009AR
M2x4 RE Ay R FPOI—YAT—-LEY
BH Screw Outer Suspension Arm Pin

SGHIBERICHEITE T . ¢
Assemble the right side in the same manner.

@ AAELVF (1.5mm) ANALVF (2.0mm)
m Allen Key ( 1.5mm) Allen Key (2.0mm )



16. UPN\TF+UPDHEHILT r

Rear Hub Carrier Assmebly

R #9 DNE
Bag #9 Contents

S4-415R
UVN\TFv U7 L&R & 1
Rear Hub Carrier L&R 1Ea

— S4-415R
u@ A R A 5=k 0.5 m x2
L~ Height Insert 0.5 mm
O\  S4415RL

\ UVoIoT kX2
[ [ ] Link Mount

[7\ B4-011R
H UPHRAILAT X2
ﬁ‘ Rear Wheel Hub

S4-008R5B
UvOr7YR7—LL5 LERF 1
Rear Lower Suspension Arm L5 L & R 1Ea

AXR—Y—7% 1.5mm U T TERT 2E

e ke m &, 0 KTV Ri—)L-Bmm

Ball Stud 8 m (Z2-206-6) & ERLEEL,
When using spacers less than
1.5mm, please use the Ball

ZC-A3620B LStud 6mm(Z2-206-6).

orm7L=As—v—-&  —

2mm Aluminum Spacer - Black |

S4-415RL
UVoIorv b
Link Mount
@ / C Z2-010BCM
M A RPUVINT—
ZC-BH312 ~34-41 5R Bearing Collar
M3x12 iRy Uy R UvN\JTE+v U7 L

BHS Screw Rear Hub Carrier L

/®

BB-135-2

5x13RFPUVT
Bearing

SP-011H

B4-011R
UvikAILINT
Rear Wheel Hub \®

ZC-S550
@5x0.5mm AR—H—

S4-01065
AZN—=YILRSATYvTh - UV
Universal Driveshaft - Rear

BB-105-2
5x10 RX7PUVY
Bearing

S4-415R
N P — K 0.5m
Height Insert 0.5 mm

HEETER
Note position

O

I\A b VP —REREDA[ICKD
EVOMEHNEDDFY .

Pin positionis selectable by direction of the
height insert (note direction of the protrusion)

RAIINTEY
Wheel Hub Pin
ZC-C25N
M2x5 F+ v TAIUa1—
SH Screw

TyvTF 4 VIIN—=YEUTTERTEL,
Use these parts for adjusting setup.

I::I
o | > @) 0
S4-01065 omm X2

AZN—BIVRSATIvT - Uy X2
Universal Driveshaft - Rear/65mm

(1:1)

Z2-415S810
o NTFrUFPIR—Y— - JU— X4
Hub Carrier Spacer - Gray

ZC-A3620B
@ I:I 2mm 7V AR—H— - B X2
2mm Aluminum Spacer -Black
\ [| ZC-S550
@®5x0.5mm Y L X4
/ Shim
N Z2-010BCM
/ Bearing Collar
ZC-BH24
M2x4 RT Uy R X4
BH Screw
ZC-C25N

M2x5 v v TRIUa1— X2
SH Screw

SP-011H
C——RAILINTEY X2
Wheel Hub Pin

\ BM-N4S
@ M4 EL—r3VFw b X2
g Serrated flange nut

Z2-206-8

Oy RIYV RAR—=)L8mn X2
Ball Stud 8 mm

(oo

ZC-BH312
M3x12 R v R X4
BHS Screw

( ]
Z2-009R3
POY—YRATP—LEY X2
QOuter Suspension Arm Pin

BB-105-2
BX10R7UVT x2
Bearing

BB-135-2
BX13RXFPUVT X2
Bearing

L OEEe

Tmm X2

1.5mm X2

Z2-415810
NTFHUTIR—Y— - F—
_ Hub Carrier Spacer - Gray
BM-N4S s‘\
MatL—vavry QY
Serrated flange nut

S4-008R5B
UvO7YRX7—LL5-L
Rear Lower Suspension Arm L5-L " Z2-009R3
UV 7o5—827—LEY
Rear Outer Suspension
Arm Pin
q?ZC-BH24
M2x4 iRy Uy R
SERAIBERICHITE I . @ BH Screw

Assemble the right side in the same manner.

A=N—YIVRSATY+ T bOBEHITH

Universal Drive Shaft Assembly Installation

AZ)\—PIVRSA T+ T MIBILTEH T,
DR, I TDRRIC
The Universal Drive Shafts come pre-assembled.

BT

Please see below for disassembly/assembly instructions.

Z2-010RAM

Uy 7o)
S4-01065B
Uv Ry ik—>-65mm

Rear Axle
:IE((@ @
/@ Rear Dog Bone
g} @84-01 OTPC
hwIVaAvhk

Cup Joint

S4-010TPC
JaAvhEY

Fei

!

S4-010TPC /
CHUwT
C-Clip @

@

COVUy TENTIRIGHEE RSAI/I\—FZFRAL. ERICERULEDNSAULFOFHLITHRICLTRALET,
‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.

B

g] ISvoFUR (B) Z#BMULEI,
Apply a black grease.

Allen Key ( 2.0mm )




17.20Y b&UVPYR7—LOWDFF

Front & Rear Suspension Arm Installation

58DT7vyadil#ELEICKD. XFv FA. by Rl )\ FORBHMTZIET,
Kickup, Tread, and Height are adjustable in combination of the above 5 bushes.

PYAXY TV M FFRIICEDI\—Y 7%
FERUBEDAESES

If use the left parts in front side,

~ the kickup angle variation will be

+0.6m like below chart.
YRTIY ~ N
+0.3 mm Suspension mount ZFy R
. FF FR Kickup
O mm =\ 7 Iy
—0.3 mm -0.5°
—0.6 mm o
+0.5°
AT -
Height +1

Jvya10AA
Bushing direction

+0.5/1° HEAE(TER

Kickup Note position

)k R

20 ©)(©
Height

Z2-300BS
YAYUYKIvya

N
Suspension Bushiy

v R £0.3/0.6 mm MEEITER
Width Note position

Z2-300BS
—_— PBAYI Y N Jwvva
Suspension Bushing
1% P~ Z2-009535 A)
£ 410 DWS © 63.5mm A X Eﬁj
Bag #10 Contents @ Shim >
AP
@ Z2-009R35
> @ © AVF—PRT—LEY
. L Inner Sus. Arm Pin
54-001 =< &)
o ! e 54-300FF
ZC-BH38 JO0YEYSARIVNF
— M3x8 Ky vAw k  S4-001 Front Suspension Mount F
O BHS Screw N)\—
L | J| Bumper

Z2-300BS
BAYIV hTvva x4

Suspension Bushing

0. Co> O

S4-300FF
JOYMYRYIVEF X1
Front Suspension Mount F

©

Z2-009S35
¢3.5mm L X2
Shim

ZC-F38
M3x8 B>+ v v X2
FHS Screw

(o

ZC-BH38
o 1 ZC-F38
M3x8 RNy K X1 M3x8 BS5+ v v
BHS Screw
FHS Screw

[ ) NG®

Z2-009R35 W

AVF=YR7—=LEY X2 & CS-BG )

Inner Sus. Arm Pin TJSwodUR (B) #2HULED, NALYF (2.0mm)
: @ Apply a black grease. Allen Key (2.0mm )




18. YUY B 27— LOED ¥

Rear Suspension Arm Installation

) (1)) (o8 )
58DJvyaDll#FEbEICKD. h—A. XAFv FA. Ly R J\1 FOFABHITAET .
Toe-angle, Skid-angle, Tread, and Height are adjustable in combination of the above 5 bushes.

a BRI UV MRFAIICEDN—YZEFERUCBEOAESE Ty a0A[E
1\_ JJIf use the left parts in front side, the rear suspension angle variation will be like below chart. Bushing direction

YAYIYV ~MRF H2AYYUY ~RR TPIFAFY R
Suspension mount RF Suspension mount RR Anti-squat

PIFAFY R
1° +0.5/1°
Anti-squat
15° AT @
+0.3/0.6 mm
Height
o g
2.5°
& £0.5/1°
3° Toe-angle
cUw K £0.3/0.6 mm
= . . . A i Width
Toe-angle 1 1.5 2 2.5 3
XEETER
Note position
(7o (=)
QO]
7 —
Z2-300BS
— BRIOY Ty ya
KZ#10 DAB Suspension Bushing
Bag #10Contents
HRYYY M Tyva
S4-300RR Suspension Bushing

Z2-009R35
AVF—PBRT7—LEY
7 Inner Sus. Arm Pin

D
/ 72.009S35
R HRP—LAN—H—

@ Rear Suspension Arm Spacer

UPHIIIV KR X1
Rear Suspension Mount - R

n_° A

S4-300RS
UPPAR DY RAXR—H— X2
Rear Suspension Mount Spacer

Q

S4-300RR
S4-300RS UVPHAYTIY MR
UVPHRARY DY pAR—Y—

Rear Suspension Mount R
Rear Suspension

Mount Spacer

Z2-300BS
BRIV MJTwva X2
Suspension Bushing

(1)
\_‘J
72-300BS

BRIV M Tvva X2
Suspension Bushing

O

Z2-009S835
RYRATP—LAR—Y— x4
Rear Suspension Arm Spacer

ZC-F310

ZC-F310
M3x10 B5% vy 7 x2 M3x10 H5% vy 7 @
FHS Screw (o) FHS Screw (

I J AN

Z2-009R35 Iy cS-BG

A VF—YRAP—LEY X2 A | G5vr50z (@) % AL

Inner Sus. Arm Pin SyoJUR (B) 22WULET. NELYF (2.0mm)
Apply a black grease. Allen Key (2.0mm)




19. R ES A Y —Dmb {FF

Sway Bar Installation

R#10 DB
Bag #10 Contents

CDR—ITHERT D/ (=Y
Parts used on this page

S4-412WS
AFESAP—p1.2, 1.3 XF1
Sway Bar ¢ 1.2, 1.3 1Ea
S4-412WH

AFTESAHF—p 1.8 X2

Sway Bar ¢ 1.8

S4-412H
AZERILT— X2
Sway Bar Holder

@51

z2-412
Ov RIVR X8
Ball End

[1D

ZC-206AH
AZER—=IL X4
Anti-Roll Bar Ball

d©

ZC-412SBK
A bwit— x2
Stopper

©0

S4-412B
AZER—IL X4
Anti-Roll Bar Ball

(oo

ZC-BH26
M2xB KT Uy R X4
BH Screw

(T

zZc-ca12
M2x12 FvwvIFRIUa1— X4
SH Screw

ZC-206A
M3x3 v hZXIUa1— X6
Set Screw

ZC-S834
M3x4 v hZXIUa1— X4
Set Screw

ZC-88312
M3x12 Ty bRIUa1— X4
Set Screw

ZC-SS33
ZC-206AH M3x3 £y hR&ZU 21—
AZER—=I
. Set Screw
P Anti-Roll bar ball
z2-412 (]
Oy RIVE
Ball End ZC-4128BK
| Abw)N—
7C-88312 Stopper
M3x12 v bRIYUa1— —B—'* — .
Set Screw ATESA Y-
] Sway Bar
F/1.2mm R/1.3mm (45— ~@Dirt)
F/R1.8mm (A—~w & / A2 Carpet/Astroturf)
\O
S4-412B
25 ER—Ib ZC-SS33
Anti-Roll bar ball M3x3 Y hRTU 21—
Set Screw

8
Front/37 mm I
| Rear/34 mm
4—/—>|

S0V KA. UVAZ 2ty hEEDFET. @
Assemble 2 front and 2 sway bar rod.

5

»‘/; ) a~
ZC-BH26
M2x6 RN\
BH Screw

S
ZC-5534 €
M3x4 v hZZU 21— @
Set Screw

M2x12 Fvv TR 1—
SH Screw

TN
=

M3x4 ty hRIUa1—. A RYI\—RERAFESAT—hH
HIBFL AL—XITEK KSITHBLTLREL,
Adjust the M3x4 Set Screws and stopper to remove
any play, but allow the sway bar to swivel smoothly.

ZC-BH26
BH Screw

®

ZC-SS34
M3x4 £y k27U 21— @
Set Screw

ZC-C212
M2x12 F+ v TZXIU1—

Allen Key ( 1.5mm)



20. 5=V I\v I IVDEHIIT

Turnbuckle Assembly

Ov RIYRY—)L

N

Ball Cup Tool <>
BADSR VLS TOET. /ﬁ

One side is reverse threaded.

AN

Turnbuckle Ball Cup

3300000688,
pananapoes

Z2-206DM2
Oy RIVR ISRATF4vI)\—Y
Rod End Plastic Parts

Oy RIY RY—)LIFOY RIV R SS/S/M ICIIERTEEF A,
Please note that the Rod End Tool cannot be used on Rod End SS/S/M.

RB#11 ORE
Bag #11 Contents

Z2-206DM2
Oy RIVER-FT€y bk X2
Rod End - Offset

Z2-206DM2
OvRIVR X12
Ball Cup

C_ T g3r1 )
SD-TB3SN
39my—I\y )b X1
39 mm Turnbuckle

[ )

SD-TB45N
45my—)\wI)L X2
45 mm Turnbuckle

I E— - )

SD-TB48N
48 my—I\w I X2
48 mm Turnbuckle

C_T 17
SD-TB52N
s52my—I\yv )L X2

52 mm Turnbuckle

Z2-206DM2
Oy RIVER

U

OFRONT®

AF7PUvIOY R X2 (45my—2I/\vI)b)
Steering Rod X2 (45 mm Turnbuckle)
22 mm

— -
-} -

70V kK 7w){—0Ov K X2 (48m&y—/\vI)b)
Front Upper Rod X2 (48 mm Turnbuckle)

H—hROv R X1 (@B9m&y—2/\vI)b)
Servo Rod X 1 (39 mm Turnbuckle)

AFrUvIoy R

OREAR®

Uy Zw){—0Ov R X2 (B2my—/\yI)b)
Rear Upper Rod X2 (52 mm Turnbuckle)
29.5 mm

Y7yN\—0Ov R
Rear Upper Rod

S —)

\4
B ISvoTUR (B) Z#BMULET,
Apply a black grease.



21.

70V K&YVYavIDHEH#ILT

Front & Rear Shock Assembly

R#12DRB
Bag #12 Contents

CDOR—ITHERTD/I\—Y
Parts used on this page

S4-548
JO0YbhY3avImRT 1 X2
Front Shock Body

S4-s4L
UvyavImRT 1 X2
Rear Shock Body

7 N\ Z2-S4AJ
( M [797 b7yt xa
Adjusting Nut
A\N—
Z2-S3
@ X330 UVIFvvT X4
O Ring Cap
N Z2-S6M
(O z=vorsxe
~ Shock End S

> Z2-S6M

N )
@])- YawsIVRL X2

A Shock End L
BM-S162
JOYhERRY - 8B X2
Front Piston-Black
BM-S172
UVEZ by -8 X2
Rear Piston-White

JORS

ZC-BH24

M2x4 RZ Ay R X4

BH Screw

Z2-S7T

FIVERY 3 vITY RR—)L X4
Shock End Ball

S4-83X
X30XUVT (FUF) X8
X Ring ( Clear)

1©

S4-54C
X30HD5—-A X4
Collar - A

1©

S484C
X30H15—-B x4
Collar - B

[©

Z22-84|
X33 vayviAUF—AR—H— X2
Shock Inner Spacer

Z2-S3
OUVT -98 X4
O Ring

Z2-S4AJ YS-7AA
OUVT-914 X4 OQUVT -¢pl12 X4
O Ring O Ring

O [0

54-828 I

X30 7OV hkvavovyv Tk X2
Front Shock Shaft

|

S54-34S
J0YbhYavIRT«
Front Shock Body

n I

S4-84L
UvPyavoks«
Rear Shock Body

Z2-S4AJ
oOuUVJ-pl14
0 Ring

O

Z2-S4AJ
FPIvARFw b
Adjusting Nut

®J0VKAH. UVES 2ty h2EDFET . @
Assemble 2 front and 2 rear shocks.

S4-s4C

Z2-S3

X330UVIF+vvT

O Ring Cap

e

Collar - A (Small)
S

X30A5—B(X)
Collar - B (Large)

s

$4-83X
@S xz0xuvs (ruP)

X Ring ( Clear)

S4-
4 X30

3X
XUzvg (u7)

X Ring ( Clear)

M2x4 RE Uy REGDADERE. 754 P—FXEDFHD

BECEIRLRIOYIEZTRALIEE L,

Tighten M2 screw without the use of plier, do not over
tighten. Recommend to use the thread lock instead.

ZC-BH24
M2x4 Ry U~y R
BH Screw

BM-S162

JOYRER Y - B
Front Piston-Black

° ) ~
Rear Piston-White ()]

BM-8172
UVPERRY - B

¥

%
5
|

] —

S4-52S
Front Shock Shaft

S4-s2L
Rear Shock Shaft

X30 7OV hoavovv Ik 7

X30UvravivyvIh

O 100

X30UvyavovvTh X2

S4-S21L I
Rear Shock Shaft

JOv bk
Front

Z2-S7T
YavIIYRKR=)L
Shock End Ball

Uy
Rear

z2-541
X33 aviAUF—AN—H—

Shock Inner Spacer

IU—DN—Y[EERLEEA.

JOv bk
Front

Phd
Rear

| 7289
YavIFvyITY—)
Shock Cap Tool

Y3y IER KT Assy
Shock Piston Assembly

Shaded parts are not used.

Z2-S6M
Y3y IIVRS/M/L
Shock End




22. 70V &YV 3y IDHBEHILITDDIE
Front & Rear Shock Assembly

®J0VHAE. UPAS 2ty hEEDFET. @
Assemble 2 front and 2 rear shocks.

BM-S812R
YavoFvryT

2avoFAI
Shock Oil

JOv k#6550 AAIEERNZFUFY
\

Ut #400 ECANET,
Fill to the rim with

shock oil.

Front / #550
Rear / #400

w e

AlQUIBssY o0yg 1uoi4
Assy g R ERNZOC

u g'g2
A|lguassy 3o0us Jeay
ASSY 4 RERAN

avIFAIEAN. Y3y
Vv MoK bEH L TRa%E

YavIFvvIZLOHD

REFT. ERDAHET .
Slowly move up and down to Securely tighten the
remove air bubbles. shock cap.

CDOR—ITERTD/I(—Y
Parts used on this page

23w Assy

ZC-C25 Shock Assembly

M2x5 F+ v TRIU1—
SHC Screw

45— & Dirt

YS-A750

2OV KRTVVT-F LYY
Front Shock Spring-Orange
YS-A1200

YS-400
2avIFA) #400 X1
Shock Oil

YS-550
vavIFA)L #5560 X1
Shock Qil

VWA

YS-A750
JOYRRTUVT-F LT X2
Front Shock Spring-Orange

PEPFYA PN FIYsIAt=1r{A}
FTHU LT, BNCRIEFAIVZ
HEWMD EXZERDAHET,

YAS-650
70V RRATUDT =T )L X2
Front Shock Spring-Purple

IAWVAVANAD

YS-A1200
UVPRTUVG-JU—2 X2

Rear Shock Spring-Green
YAS-1000
UVYZ2TUVT-TS5v o () X2
Rear Shock Spring-Black

R#12 DB
Bag #12 Contents

BM-S812R
vavIFvvT X4
Shock Cap

o

ZZ-SET
ATIUVTHAYT X4
Spring Cup

(1:1
(o

ZC-C25
M2x5 ¥+ v TR 1— X4
SHC Screw

Slowly push the shock shaft all
the way up, wipe away any

excess oil that has seeped out,
and screw in the bleeder screw.

UvPRIUVT-9U—>
Rear Shock Spring-Green

YAS-650

20V rRTUVT - \=TIb
Front Shock Spring-Purple
YAS-1000
UVYRTIUVG-TS5vo
Rear Shock Spring-Black

H—~Rw k/ AIZ & Carpet/Astroturf

B2-S9
ATV GhyT
Spring Cup

Z2-S93
2avITSAT 4w II\=Y
Shock Plastic Parts

JU—DI\—=YIFERLF A
Shaded parts are not used.

@)

702 bk 3vT Assy
Front Shock Assembly

U¥ 3w Assy
Rear Shock Assembly

Allen Key ( 1.5mm )



23. 707 h&YVY a3 v IORDHIF

Front & Rear Shock Installation

CDOR—ITERTD/I\—Y
Parts used on this page

¥Y3v IV MY IR #9 [CALTVET,
The shock mount nut are included in bag #9.

S

S4-008R5B
YavINRIVRFy bk X2
Shock Mount Nut

K #12 DRBE
Bag #12 Contents

CDNR—IJTHERATD/I\—Y
Parts used on this page

(B

Z2-S93
vavoFvvITR—IL X4
Shock Cap Ball

o[

M3 F40OVF v k X4
Nylon Nut

(@i

ZC-BH315
M3x15 iR UAwY R X2
BHS Screw

(o

ZC-BH318
M3x18 RFUAY R X2
BHS Screw

A\

M3FaOVFv bk
Nylon Nut

U2 3wy Assy
Rear Shock Assembly

OFRONT®

vavoFvyIR—IL
Shock Cap Ball

ZC-N3L
M3 F/OVFv bk
Nylon Nut

97
i A

\j
7
.‘ /

70V b3y Assy
Front Shock Assembly &

~
®)
(S
A 4
i

-~
4

ZC-BH315
M3x15 iRy Ay R
BHS Screw

Y3 wIRIY MY MER#9 ICADTVET,
The shock mount nut are included in bag #9.

B HIBS 3 v 5D Ry b
| DEFCED BN EDDET .
S Mount position is selectable by
< > direction of the shock mount nut
QQ (note direction of the marking)

O
R S4-008R5B ) -
ttﬁl Y3vsROY My k| KEECER
Shock Mount Nut Note position

e ‘
%C-BH3]8

M3x18 Ry A R
BHS Screw

@@

Allen Key ( 2.0mm )



24. E—5—OH]bFF

Motor Installation

FSEHE
Flat side

E—5— (FRCHARTEL. )

/ / Motor ( Sold Separately. )
EZAVFV (BIECHAERTSL. )

Pinion Gear ( Sold Separately.) 2% hAZYUa1— fRIEsH &
$4-304-2 Set Screw Lightly tighten.

ZC-F310 E—5—T7HT5—
M3x10 RY Iy R Motor Adapter
FHS Screw

ZC-BH3 10////
M3x10 K& Ay I\'ﬁ

/ BHS Screw

FrOlHFEDEE 0.3mm EBEAY DI KSCEDEFT,
AIDETEDEFTPHRIBL LI KIBEDHTERTEL,
Fle, COBRBHIRTEDERENELKD. BBHELLED

— TeHRAR(FEEICITO>TLLEE L,
~ — Adjust the meshing of the gears so that there is
RH#13DOHNAE approximately 0.3mm of play in between the teeth. Be
Bag #13 Contents OEZF VFPZERN—FPOERICEDETCEELET, careful, as too much play will cause the gears to strip.
@ Position the pinion gear so that the teeth line up with the Please adjust the gear mesh carefully, as insufficient
spur gear, then secure it tightly. cle:arance be”tween the teetg W|Illca%sedgxces§|ve gear
OE =AU DI HEDEEBEL. GDEREL >h DDA noise, as well as causing a drag in the drivetrain.
THhSG@ERZEMHDIAHET T o
® Adjust the position of the pinion gear so that it meshes
S4-304-2 properly, tighten the ® screw, then tighten the @ screw.
E—5—TFHTH— X1 PR 3
Motor Adapter WEZAVFPE 17T ~31TETHECEXT,

FPLYFFTEZSRTEL,
Capable of fitting pinion gears from 17T to 31T.
Refer to the gear ratio shown below.

©

ZC-S36
M3x6 v v— X2
Washer LR A VF
Pinion gears that will fit.
IDlmmm] Spur Pinion| 177 | 18T | 19T | 20T | 21T | 22T | 23T | 247 | 25T | 26T | 27T | 287 | 29T | 30T | 317
ZC-F310
MBX10 H5% p v x2 80T (Standard) | 11.76 |11.11 [10.53 [10.00 | 952 | 9.09 [ 870 | 833 | 800 | 7.69 | 741 | 7.14 | 6.90 | 6.67 | 6.45
FHS Screw 84T (54-5684D) | 12.35 |11.67 [11.05|10.50 [10.00 | 955 | 9.13 [ 875 | 840 | 808 | —

ZC-BH310 ‘
M3x10 R UAw R X2 ELYF (1.5mm) @ REBLYF (2.0mm)
BHS Screw @ Allen Key ( 1.5mm) \ J Allen Key (2.0mm)




25. U —ROED ¥

Servo Installation

U =R N\—ZRDOMIFBRICHT. T—ROZ1—bSILFFABZETOTIEEL,
GELLFZOmtE Y FOBIREHBIZ % CE R EL.)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

YOKOMO /7 FUTABA

SANWA /KO / JR

Hitec
K#14 DT
Bag #14 Contents
ZDON—ITERT /(=Y
Parts used on this page Z2-206-6

Ball Stud 6 mm

(o _ 0o
(o=’
o

S4-203P2

C Z4-200
P—RIYDY R IL—h X1 Y—Rk—>
Servo Mount Plate Servo Horn
ZC-S36
M3x6 Jv ¥ v —
Washer A v
Y
ZC-BH310
S4-203A2 5 N
2 o M3x10 iKY Uy R
PIWEZY—RIDTU b~ X1 BHS Screw

Aluminum Servo Mount

BHA3YITAOTVET,
3 different types included.
—~/

Z4-200
P—ikik—> X3
Servo Horn

Z4-200
P—RI Tk X1
Servo Mount

Oy RIVRKR—=)LBm X1

Ball Stud 6 mm

C-837 ZC-S36
3TvYvy— X3 M3xBTvyv— X1
asher Washer

©

=N

I

C-F36
6 YSFvwv T X3
Screw

=N

X
HS

n

g

ZC-BH36
M3x6 R&ZUAw K X3
BHS Screw

g

ZC-BH38
M3x8 IR&Z U\ Kk X4
BHS Screw

(o

ZC-BH310
M3x10 RF Ay R X1
BHS Screw

Ow RIY RKR—)L6m

| 85 -

M3x6 Y5+ v v

ERTIY—RICEDETY —RR—YZBRU TS, ZC-BH38
Select the servo saver adapter matching the M3x8 & A R @
servo being used. BHS Screw

i}
g
"%ﬁﬁ

~

ZC-BH36
M3x6 Ry R
BHS Screw

S4-203P2
PJ—RI OV~ ITL—b
Servo Mount Plate

Z4-200 <.|)
PY—RIYDV b~
Servo Mount |Q

S4-203A2
FPIWEZY—HRIIV ~
Aluminum Servo Mount

Y—iK GERSHETEL.)

Servo (Sold separately.)
D
ZC-837
M3Tvyv—
ZC-BH38 Washer
M3x8 K& A R
BHS Screw

2,
)

(U
“

FHS Screw

Allen Key (2.0mm)



#. AE— R bO—5—OE]DRFF

Receiver,ESC Installation

26. 28

BORIEZSY—F—FTHAPENZHER O THSEEL TLEEL,

Before mounting the receiver and speed controller, use a cleaning agent to remove any oil or dirt from the mounting surfaces.

(.

., AE—RIY bO—5—ZWO T 2R

=

2

TEL)

W
o

ZR-200A
FPITFINA4T
Antenna Tube

==
=

., AE—R3> hO—5— (BhiCH

M3x4 vy hZXOUa1—

Z(C-SS834
Set Screw

Receiver and speed controller (Sold separately.)

=

Q Double-Sided Tape

A XICTEDET
Ny hULET,

Cut to size.

q
/5
2

Parts used on this page

ZDONR—ITEAT H/I(—Y

ZR-200A
FPITFFINA4T X1
Antenna Tube
ZC-203

mET—7 X1
Double-Sided Tape

R#14DAT

Bag #14 Contents

M3x4 £y hAFZU 11— X1

ZC-SS34
Set Screw

(m



27.\yFU—TJL— ~OEDfFF

Battery Plate Installation

ZC-BH38
@ M3x8 RF Ay K=
BHS Screw

S4-11
Ny FU=Tb—h
Battery plate

REY £

£

1 EILY A4 X2 3— b Li-Po [T ZC-BH320
Compatible with 1S-size shorty Li-Po packs M3X20 &2 K (5I%)
S4-002SP2 (not included)
R P AR—H— o

Post spacer
RARZIR—G—ZBHNTE 1 BILTAX:
Ya—hLi-Po T4y hLET,

C O THOEE M3x20 R AW R,
M3x10 B SERSRIRT AR EE L,
Removing the post spacer will allow
a 1S-size shorty Li-Po pack to fit.
Please use a M3x10 button head
screw and a M3x10 flat head screw
(not included) for this configuration.

ZC-F310
M3x10 B3 EZ (BI5E)
FHS Screw (not included)

K #15 ODNAE
Bag #15 Contents

o) S4-118P2
RyFU—=Tb—h x1

N Battery plate

ZC-BH38

M3x8 RFZ AW R X1
BHS Screw

TYy—/F1A Ny FU—/HiA
Center / Forward position : Battery / Forward position

vy — /%75 N\yFU—/FiH
Center / Back position : Battery / Forward position

G
To | |

—
ce e J

Yy —/FH NNy FU—/E&F
Center / Forward position : Battery / Back position

©

TUy—/%A N\vTU— /%A
Center / Back position : Battery / Back position

ZD7UF 1 =)V Lipo (£& 93mm) DIHMERLFET .
This hole uses only 1-cell Li-po (Total length 93mm).

ABLYF (2.0mm)
Allen Key (2.0mm )




28. ¥4 v DiEE. MbFF

Mounting Tires, Wheel Installation

FATVDTA REHL D, KA )LEDIR™ ICHRREEERZ
MUAG. @Y A REEELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVF—ARYIZRUAH, T4 TDY TZRAILDBICIEDRAHET
Place the tire insert into the tire, and tire onto the weel.

BRRA SR
(BhECHARTEL,)
CA(Cyanoacrylate) glue
sold separately.

B4-827 / B4-827W

U ka—IL
TF-610 BM-T16 Rear Wheel
JOVh5A4+ 70V MM YF—ZARVY
Front Tire Front Insert

YLV, AVF—RARVY, RA—IVEEBLTHBDFEBA
AECHAELEEL,
Tire and insert, wheels ( Sold separately )

B4-827 / B4-827W
U RA—IL BM-N4S
Rear Wheel M4 EL—varvrv b

Serrated flange nut
A =)L BERCHRTEL.)
Wheel (Sold separately.)

B4-821 / B4-821W
20V hkA4—=)b

ZC-N4FLT
M4 7IV=Fw -5E8Y
Aluminum Nut-Thin

[:@&—yvﬁma@\“—‘y] S EERICEELFT
Parts used on this page Secure each side in the same manner.

v4‘§w
Q)

\W—g
ZC-N4FLT

M4 7IL=Fw b-FE X2
Aluminum Nut-Thin

7 \
! J

BM-N4S
M4 EL—3vFy b X2

Serrated flange nut @




Body and Wing Cutting

29.1RF«. UMV IDAY b~

l

>

e}

o
o9 o
%e Q

e
s
a®2ep
— 5=
P YR
nlosg
dpnaa« 2
IR v 0 O
~. O = 4
4ﬁ_7f%r
REREOE
w Reca
._99._ 200

n=%x
L dnﬁ
NE MQCB.GGV.
EPNE 8>>c 50
G 5 Hiots 200
NE _uaamp_R
X TSIREN=S
0 /||P._|JOCB
haBG L
HHTRYY

RF4RDU b
Body mount

@Bmm

v
e

this pag

Ny RSAUITHE>THY FUFT,
Cut along the cutting line. '
d on

DR—ITHEAT /-

Z
Parts use

[



Painting the body & Body and Wing Installation

ORT 1 DEE

M7« Ol (BEE) ZPEERICHRZPRIVZEEVRLE T, B PRIUNMIELTVS L, BREDIDNNORERELED FTOTUFH > TIEEV, HFRIEKDZ
Lo bEE>TLEELY,

BRI DAICTAY RERZBRUVEVKRSRT A BAINSYRAF U IY— 2D FE T, ZOBRICYRAFYITY—MRT 4 [CEBLTVWEVEICUHDERICEDDTERL
TLIEEL,

BRERY A—RRA NER U\ NSRAS—ATU—EE) ZERLTLLREEV. ATU—ZRIE 1ETEED UTULFES EBRD NED. BDLATHTEDDT. 2FIC
BLEOTENL2~BEICHIFTERITDHRIICLTLLEEL,

¥IRT 4 REIDREY — MIBREICHDTKSICLTLIREEL,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Qil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@ /1—)LDELb A
cRT « REIDFREY— ML THSITVET,
OF h—ILZzERE—HEICYIDIREF T,
BIRDHEOAZEDI LAY RLTTH—ILEBABICEDEET,
OMBHNRE 2B LT DAMREZERD VLD SMBEN FNIEWLK S ICAE D TLEFKT,
#TA— IV DBRICERZELIADN L TULES LA A b VY IDERICIED F T,
@ Applying the decals
@ Include the decal backing when cutting out the decals.
@ Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.
¥ Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

Front
MBEUTH BT A—ILEIED FT %
Apply the decals after painting.

=l

S4-101LW
RRAFVII—h
Masking Decal

NIvIF—T
Velcro Tape
RIYITF—=TEEH(C
Ay FUTERALET,
Cut the Velcro tape in
half before using.

OSFHRICHEIRICRT « AAIICEED F T . @
For the opposite side, apply in the same
manner to the inside of the body.

Y4 ZC-105_
RC-313M 3“{“/7{_7
J— I\‘t") eicro lape
Body Clip .

COR—ICIERT )\ — /
Parts used on this page ‘

S4-101LW
RAFVIV—h
Masking Decal
Z2C-YZ-4

YZ-4 FH—IL X1
YZ-4 Decal

ZGC-105
NIvOF—T xXF1
Velcro Tape (One of each.)

a
===

RC-313M
J—REY X2
Body Clip

ZC-105
NIvIF—T
Velcro Tape



SETTING S HEET Vel

DRIVER DATE

CIRCUIT

OINDOOR OQUTDOOR

ODIRT OASTROTURF OCARPET OGLASS OWOOQD
OWET ODRY ODUSTY OSMOOTH OBUMPY
OHARD PACKED OCLAY OBIUE GROOVE O

OLOW TRACTION OMED TRACTION OHIGH TRACTION

@ CAMBER O+—0O

€TOE OIN OO0UT

@®RIDE HEIGHT

mm

X )
R e =
JI = (oo e
O Standard OGraphite
005

@CAMBER O+—0

@RIDE HEIGHT

OPlastic

005 005
X_

0OS4-300RF2 (1W) O

CENTER POSITION O Forward OBack

F/#
02 04 gear

R/#
02 04 gear

OR2 O &&=
OoF2 ORT =
OF1 ORO
OFO &

OR-0.5

MOTOR ©

O Aluminum
SPRING
O ORANGE (YS-A750)

332 ODotO(SF)
ODot1(SF2)

OPlastic

OAluminum

O 1.6mX2(BM-S162)
O

OStandard
to2.0 o222
mm X

mm X

O Aluminum
SPRING
O GREEN (YS-A1200)

O 1.7mx2(BM-S172)
O

e O Standard
to20 o22
mm X

O Forwarcji OBack

A 1]

GEAR © Spur T ./ Pinion 2.5

BATTERY o

.O @ ,O: :O O O O-—Chassis brace

ESC O YOKOMO RPX3  OYOKOMO BL-PRO4

O-Side plate

O

FRONT
TIRE o

REAR
TIRE o

INSERTS ©

INSERTS ©

WHEELS ©

WHEELS ©

d3IHL0 |34dI1L

COMMENT




688€-968-6c18+ XV4 888€-968-6c 18+ T3l
NVdVr L 980-S0€ ‘@dnioaald edeq| ‘A1lD eqmins] ‘egeleA 2-S8e AL OWNODIOA

(B~H>EZEBRU) S L ~RE | &iC | ~HERHMES 688E-968-620 XV4d 888£-968-620 3L
Z-GeETIRESUL>CEIY 1980-506t ICE RZNEY

SHYORIaon|[oy]

'SOIOUSBD SAIDISIUILUPD AQ PAYSIIGRISS saulepInb Joyjo pup
SMD| By} Ujim 92UpldWoD Ul {daY 9ADY OM DY} UOHDULIOU| [PUOSIOd [OHUOD AJJOLIS [[IM SM

° 6 PNEEE 2T LB BRI QL OB LM O 2-SF I 2NC 2B Y EIAN RN O ELR

‘UOIPWLIOUI / S}JOUSQ SNOLDA PUD SI9}{S[SMBU [IDW-9
olpouad SO YoNs S9DIAISS 9SN Of 9| aq [lIm NOA ‘BuuaysiBal Ag "0l alay awbu
‘., 219y Y2l|2, AQ UOIDWIOUI AIDSSOD8U J2JUd PUD WIOJ SIY} UO paquIsap 13N Dd 10
2P02 YO wou abpd uolpiisibBal OWONOA AW Of 0B aspajd ‘uolpiysibal 1osn oy Jo4

‘OWOYOA AW Of UolD.SIBaI
19SN SPIOMO] SIOAD) INOA SNUIUOD 9SD3|d "SIBWOISND WO SJUBWWOD S|gONIDA
uo paspq sa2laas Bullying apiroid pup sjonpoud sjaq ainjopjnupw pup dojaasp
0} sadoy owoy0o A "awll siy} sjonpoid owoxo A Buispyoind 10) yonw AiSA NOA Yupy|

*PROGPEOIHE2OY A—H2SLEO

AABEBES2 2B WHER QS EHIOLCH2N—X  222522NEE2°\1
RASUY2RHEETOEZYH LAN4 2SS 2RES NI CEAN. " RUVE—VE
BICEANGGTHNEOL RN " —CHO S B IBH OGS 2L OBE—A—T
CERNBEHRINEZLEZ—A—TOVICEANEIDNERC

CERNDYZR\AR

2O B Y A—A2YNEY BREPHEEOTRBNEGY RS HEONEEOSGEHSZ
RP2FICELRNR2CGR2E  D2NELR2AAVNATVNERLLEREICERFO2

/88edAwW /W02 0wo>0Awesl//:sdny (A1ju3 gom 10) jsenbay)
uopisibay 19sM) OWONOA AW
(ELO—NNATLIA)

8E2—6A—T 2CE AN




AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

This is not a toy and suitable for age 14 and above.
CNImETEHDF R, 14BULENBESLET,
XA=EmE, E& 145 RUE,

5D T S5 K YOKOMO

IATERHFHKXA R/C H— (5YF47 ~O—ILA—) DFFIAX—H—TI, ZTORMIF. EAFEFE. 2AREFE. I—0Ov/GEFE.
ZUT R/C h—LU—ADRFEETHIHFHRFIEL—ATHER, RO R/C A—IYZ7[CERETNTVET,

H&tt ITJE T305-0861 FHEDLIFTHEHE 4385-2 TEL 029-896-3888 FAX 029-896-3889
EXKE OR~ 128 13K~ 178 (IRAZR<A~T)

YOKOMO LTD. 4385-2 Yatabe, Tsukuba City, Ibaraki Prefecture, 305-0861.JAPAN
TEL +8129-896-3888 FAX +8129-896-3889





